City of Sunnyvale | Environmental Services Department

;

—nﬂf 'l‘;‘ T

Water Pollution Control Plant

ecycled Wate

Annual Report

Order No. 924-069

Sunnyvale

2022




2022 RECYCLED WATER ANNUAL REPORT
City of Sunnyvale

Prepared for:

Ms. Eileen White

California Regional Water Quality Control Board
San Francisco Bay Region

1515 Clay Street, Suite #1400

Oakland, CA 94612

Prepared by:

City of Sunnyvale

Environmental Services Department
Regulatory Programs Division

P.O. Box 3707

Sunnyvale, CA 94088-3707

March 15, 2023



Sunnyvale
March 15, 2023
Water Pollution Control Plant
1444 Borregas Avenue

Sunnyvale, CA 94088-3707
Ms. Eileen White TDD/TYY 408-730-7501

California Regional Water Quality Control Board sunnyvale.ca.gov
San Francisco Bay Region

1515 Clay Street, Suite #1400

Oakland, CA 94612

Attn: Melissa Gunter

Re: 2022 Annual Self-Monitoring Report, City of Sunnyvale Recycled Water Program

The attached annual Self-Monitoring Report for the City of Sunnyvale’s Water Recycling Program is
submitted in accordance with Order No. 94-069, with revised Self-Monitoring Program consisting of
Attachments C and D from Order 96-011.

Certification

| certify under penalty of law that this document and all attachments were prepared under my direction
or supervision in accordance with a system designed to assure that qualified personnel properly gather
and evaluate the information submitted. Based on my inquiry of the person or persons who manage the
system, or those persons directly responsible for gathering the information, the information submitted
is, to the best of my knowledge and belief, true, accurate and complete. | am aware that there are
significant penalties for submitting false information, including the possibility of fine and imprisonment
for knowing violations.

Please contact me at 408-730-7788 or Cameron Kostigen Mumper at 408-730-7729 with any questions
regarding this report.

Sincerely,

AW hramianayane
RAWikramanayake (Mar 13, 2023 14:51 PDT)
Rohan Wikramanayake, P.E.

WPCP Division Manager

Attachment: 2022 Recycled Water Annual Report

(e}
C



TABLE OF CONTENTS

I, INTRODUCTION ....cciiiiiiiiiiiiieiiteeeeeeeeeeeeeeeeeeeeeeesessessessssssssssssssssssssssssssssssssssssssssssssssssssssses 3
1.0. Recycled Water Program OVEINVIEW .........coooiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeaaaaaaaas 3

1.1, Program AdminiSTrOtION .....ccueiiieee e e e 3

1.2.  Recycled Water ProdUCHON ....cciiiiic e 4

1.3.  Recycled Water Distrioution System . ......coocuiiiiieece e 6

1.4.  Permitting of Recycled Water USE SITES ...ccuviiieiiiiieeceeeeeeee e 8

Il.  REPORTING REQUIREMENTS ....c.uctuuierneeennereneersecesnersscessscssseesssssssssssessssssssssssessssesssesssesssnes 9
1.0, CertifiCOtON (C.2) cuuiiiiiiiee ettt e e e e e e e e e e aaaaaeeeaeeeeeenannnes 9

2.0. Recycled Water ANQIYSES (C.2.Q1) coiiiiiiiiiieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 9
3.0. Tabular Summary of Recycled Water Use (C.2.0) oo, 10
4.0. List of New Authorized Recycled Water Customers (C.2.C).cceeeeeeeeeieieiieiieennne. 12
5.0. Summary of Daily Recycled Water Delivered by the Producer (C.2.d) ........... 13

6.0. Tabulation of Customer Site INSPections (C.2.€) ..ccccuveiiiiieeeeeeeiciiiieeee e, 13

7.0.  Summary of Violations and Corrective Actions (C.2.f) ..o, 16

7.1, Production & DistriDUTION ...ccciiiiiiieiieciie ettt e e 16

WA A U1 - TN | =TSRRI 16

8.0. Current and Future Development Update (C.2.9) e 16

8.1. Facilities Construction Completed in 2022 .........uvveeeeiieeeeiieeeeeeeeeeecieeeee e 16

8.2. Current FOCIlities CONSITUCTION....cocuiiiiiiiiiie et 16

8.3. Future Recycled Water CONNECTIONS .....vuiiiiieicicieeeee e 17

8.4. Required Reports and Technical DOCUMENTS .......vvviiiiiiiiiiieieeeeeeeeeceeeee e 18

9.0. Progress and Evaluation of Special Studies or Projects (C.2.0)....cccuvvveeeeeeeeeennnnes 19
ATTACHMENTS ...cevriiiiiiiiiiiirinneeeettssssessssssnssessssssssssssssssssssssssssssssssssnsssssssssssssssssnssssssssssssssss 20
N @ 112N N 21
ATTACHMENT B Lttt e e e e e ettt et e e e e e e s e sttt et e eeeeeseananabseeeeeas 22

2022 Recycled Water Annual Report | Table of Contents -



LIST OF FIGURES

Figure 1: WPCP ProCess FIOW DIGGIOIM . ...uiiiiiiiieecciiee ettt eite e et e e et e e e etveeeestaeaeesnsaeeesennaeeesnnsaeaeanns 4
Figure 2: Recycled water distribuUtioN MOAES ......cocuviiiiii e 6
Figure 3: Recycled water distribution system and ServiCe areas ........ccoueeeecveeeecciiieeciieeeeeiee e 7
Figure 4: Recycled WATer PErMIT PIOCESS ....cocuuiiie ettt ett e e ete e e e et e e e etbeeeeentaeeesetaeeeeensaeaeenns 8
Figure 5: Historical trends in recycled water production and delivery from 2013 through 2022..... 11
Figure 6: Monthly recycled water production and potable water additions in 2022...................... 11
Figure 7: Recycled water delivered and number of active sitesin 2022........ccccceeviiieniiiinieenneeenen. 11
Figure 8: Map of future recycled water connection ProjeECts......ccuvieeiiiieeciiieeecee e 17
LIST OF TABLES
Table 1: New, Renewed, and Cancelled Permits in 2022.......ccviiieiiieiieenieenieniesie e 12
Table 2: Summary of Recycled Water System Deliveries in 2022 ......ccvvveeeeeeeeeeiiieeeeeeeeeeeieeeee e 14
Table 3: Tabulation of Recycled Water Site Inspections Performed during 2022 .........ccocevveeeennen.n. 14

- List of Figures and Tables | 2022 Recycled Water Annual Report



. INTRODUCTION

This report is submitted pursuant to Regional Water Quality Control Board (RWQCB) Order No. R2-94-
069, Water Reclamation Requirements for the City of Sunnyvale Water Pollution Control Plant. This report
is prepared in accordance with the Order’s Self-Monitoring Program, which has been revised for
consistency with the requirements of the Regional General Water Reuse Order No. R2-96-011.

1.0. RECYCLED WATER PROGRAM OVERVIEW

This section provides an overview of the City of Sunnyvale’s (City) Recycled Water Program (Program),
including program administration and the production, distribution, and permitting of recycled water.

1.1. Program Administration

The Program is administered by the City’s
Environmental Services Department (ESD).
Divisions within ESD that support the Program Recycled Water
include the Water Pollution Control Plant (WPCP), System Mains (ft) 56,300

Water and Sewer Systems, and Regulatory

Programs. The WPCP Division is responsible for System Lines {ff) 34,000
recycled water production, including the Recycled Active Sites 108
Water Pump Station and the co-located San Lucar

Pump Station and Wolfe Road Pump Station. The RW Production (MG) 40
Water and Sewer Systems Division (WSSD) is iRl

responsible for recycled water customer permitting Potable Water Added (MG) -
and monitoring, overall program coordination, and WPCP

h the distributi ibiliti ith th
shares the distribution responsibilities wi e Potable Water Added (MG)

San Lucar Facility A/

WPCP Division. Regulatory Programs supports both
of these Divisions and is responsible for recycled
water quality monitoring conducted at the ESD’s Total Delivered (MG) 337
laboratory and preparing this annual report.

Written guidance for the Program is provided in the City’s Recycled Water Program Manual, which
includes the City’s Administrative Procedures for Program Staff, Rules and Regulations, and Design and
Construction Standards. Copies of the Rules and Regulations and Design and Construction Standards are
provided to Site Supervisors of permitted recycled water facilities and can be found on the City’s website
along with additional information pertinent to recycled water customers. The City also provides periodic
training for Site Supervisors of recycled water facilities that focuses on compliance with the Rules and
Regulations. In August 2022, the City submitted an updated Engineering Report to DDW via GeoTracker.

2022 Recycled Water Annual Report | Chapter | - Introduction



1.2. Recycled Water Production

Influent wastewater is treated at the WPCP using physical, biological, and chemical processes to produce
a product that meets or exceeds the California Code of Regulations Title 22 and RWQCB Order No. R2-94-
069 requirements for disinfected tertiary recycled water shown below. The WPCP Division is responsible
for the operation and maintenance of the facilities associated with the production of recycled water,
including the Recycled Water Pump Station (RWPS), San Lucar Pump Station (SLPS), and Wolfe Road Pump
Station (WRPS). The WPCP Division utilizes a computerized maintenance management system (CMMS) to
generate and track preventative and corrective maintenance work orders. Detailed schematics of the
treatment process and recycled water facilities supplemental to Figure 1 are included in Attachment A.

CBOD 20 mg/L daily maximum
5-day, 20°C 10 mg/L monthly average
Dissolved Oxygen 1.0 mg/L minimum
Dissolved Sulfide 0.1 mg/L maximum
Turbidity <2 NTU daily average

<5 NTU 95% of the time
<10 NTU at all times

Disinfection 450 mg/L-minute, with T > 90 minutes (modal basis)
C*T
Total Coliform Bacteria <2.2 MPN/100 mL (7-day median)

<23 MPN/100 mL (may be exceeded by one sample in a 30-day period)
<240 MPN/100 mL (single sample maximum)

X Preceration Tanks/Primary Fixed Growih Dissclved Air Dual Media Chlorine
Headworks Grinders Sedimentation Basins Reactors Flotation Tanks Filters Contact Tanks
Cl (10) o (3] (4) 4 @ Bay
SHEGT Discharge
Plant Pond 1
Influent
Recycled
Water
Oxidation
Pond 2
Influent
Pump
Engines
(3)
Al
r;ziib,‘f Bolt Filtor
(;] - Press
Beneficial
Reuse Fower
or Disposal Generating
Engines
(2)
Centrifuge

Figure 1: WPCP Process Flow Diagram. Blue lines correspond to liquid, green lines to solids, and orang lines to gas flows.
Dashed lines indicate return flows or an alternate flow path

Chapter | - Introduction | 2022 Recycled Water Annual Report




During periods of recycled water production, a portion of the effluent from the Fixed Growth Reactors
(FGRs) is sent to a dedicated Dissolved Air Floatation Tank (DAFT) and pair of Dual Media Filters (DMFs)
for further treatment to achieve CBOD and turbidity requirements for disinfected tertiary recycled water.
Filtered effluent is conveyed to the Recycled Water Sump and into dedicated Chlorine Contact Tanks (CCT)
for disinfection. Disinfected recycled water that meets disinfection (C*T)! requirements, as described
below, is then drawn into the RWPS where it is partially dechlorinated using sodium bisulfite, metered,
and pumped into the distribution system. The WPCP also has the flexibility of using the dedicated DAFT,
DMFs, and CCTs for NPDES discharge during periods of higher flows.

Under normal operating conditions, CCT #1 and CCT #2 are operated in series. Recycled water that has
met turbidity and C*T requirements in CCT #1 is transferred into CCT #2, which provides temporary
storage and additional contact time since there is still a significant chlorine residual present. Recycled
water is then drawn from the end of CCT #2 through an automatic valve on the 24-inch RWPS intake line.
The flow is metered, and sodium bisulfite is added to reduce the chlorine residual from 5-10 mg/L to 2-3
mg/L into the distribution system. The RWPS consists of six pumps with a nominal maximum pumping
capacity of approximately 8 million gallons per day (MGD), or 5,600 gallons per minute (gpm), that operate
based on the demand, which is sensed by the pressure in the distribution system. The actual maximum
pumping rate depends on the pressure setting at the SLPS storage tank’s pressure sustaining valve and is
currently about 4,500 gpm.

Operators at the WPCP follow a series of steps documented in the WPCP’s O&M Manual and closely
monitor local Supervisory Control and Data Acquisition (SCADA) displays during periods of recycled water
production and respond to alarms as needed. Compliance with turbidity and C*T limits is ensured by an
automatic control system that continuously monitors turbidity (pre- and post-filtration), chlorine residual,
flow through the CCTs, and equipment status. The control system responds to a failure to meet C*T (and
other conditions) by generating a “Fail” condition and issuing an alarm. As a result of the “Fail” condition,
the control system closes valves on the lines leading from the dedicated recycled water DMFs to the
Recycled Water Sump and simultaneously opens valves to divert that flow into the NPDES stream’s
Filtered Water Sump. The diverted filtered water would then undergo chlorination/dechlorination for
NPDES discharge. Any treated water transferred into CCT #1 before the “Fail” condition could be drained
or held to meet the required contact time. Full compliance with all turbidity, C*T, equipment status
conditions, and Operator intervention is required to re-establish a “Ready” condition.

As shown in Figure 2, recycled water is primarily used to fill a storage tank located at the SLPS during
periods of low to moderate demand (fall/winter), with a small portion distributed directly from the WPCP
to certain customers. During periods of higher demand (spring/summer), the storage tank is used as the
primary source of recycled water supply with a portion sent directly from the WPCP to certain customers.
When demand exceeds production, or when operational challenges or construction activities at the WPCP
prevent or reduce production, potable water from the San Francisco Public Utilities Commission (Hetch
Hetchy system) is used to supplement the recycled water supply to ensure continued service to

1 The product of total chlorine residual (C) and modal contact time (T) measured at the same point.

2022 Recycled Water Annual Report | Chapter | - Introduction




WPCP

WPCP
WPCP Customers Customers
Potable Potable Potable
Customers
Customers Customers
Low Demand {winter) Moderate Demand (spring/fall) High Demand (summer)

Production 1-2x/wk Production 2-3x/wk Production 4-5x/wk

Figure 2: Recycled water distribution modes

customers. The majority of potable water additions occur at the SLPS but it can also be added at the WPCP.
In either case, potable water is metered separately from recycled water.

1.3. Recycled Water Distribution System

WSSD is responsible for operating and maintaining the recycled water distribution system, which consists
of approximately 56,300 feet of 12- to 36-inch mains and 34,000 feet of 8-inch distribution lines. Areas
served by the system are shown in Figure 3.

The SLPS is located on the “east main” near Wolfe Road and Kifer Road. The facility contains a storage
tank capable of providing approximately 1.5 million gallons (MG) of “working” storage capacity, and a
nominal maximum pumping capacity (from the tank) of approximately 8 MGD (5,600 gpm). The SLPS can
serve as the sole source of recycled water during low to moderate demand periods or can be operated in
parallel with the WPCP during periods of peak demand. Potable water can also be added to the SLPS
storage tank through an air gap. Potable water additions are metered separately from recycled water
produced at the WPCP and are not included in the volume of recycled water produced.

The WRPS was completed in 2018 as part of the Wolf Road Pipeline Extension Project and is co-located at
the SLPS site. The WRPS pulls recycled water from the distribution system and currently services only the
Apple Il Campus, located in Cupertino. WPCP Operators monitor the SLPS and WRPS and make
adjustments remotely from SCADA displays and controls at the WPCP. The WRPS and the 13,000 linear
foot pipeline extension are owned by Valley Water but operated remotely from the same SCADA system
by Operators at the WPCP and maintained by WSSD. In general, WSSD performs routine inspections of
the SLPS and WRPS, and the WPCP’s Maintenance group responds to corrective and preventative
maintenance work orders. WPCP Operators also generate work orders through the WPCP’s CMMS and/or
conduct inspections of the SLPS and WRPS if they are alerted by the local SCADA display that an anomalous